


CERTIFICATE OF ANALYSIS FIBRE IDENTIFICATION IN BULK MATERIAL

Client Details:	Helix Ltd., Sofia 1606, Bulgaria	Lab Contract No:	610-38651
Requested By:	Anton Filev	Date Received:	13/05/2014
No of Samples:	Three	Date of Analysis:	20/05/2014

The samples detailed below have been analysed qualitatively for asbestos by polarised light and dispersion staining as described by the Health and Safety Executive in HSG 248. The results are given below:

Lab Sample No.	Client's Sample No.	Sample Details	Asbestos Type(s) Present
33103	TC-2	HELIX VERMICULITE FINE GRADE	NONE DETECTED
33104	TC-3	HELIX VERMICULITE SUPERFINE GRADE	NONE DETECTED
33105	TC-4	HELIX VERMICULITE MICRON GRADE	NONE DETECTED

IOM Consulting Ltd accepts responsibility only for results obtained from samples as received. No responsibility is accepted for errors, which may have arisen during sampling or transportation of samples by external clients.

Authorised by: 
S Clark
Mineralogy Section Manager

Date of Issue:
20/05/2014

v6, Oct 12

Page 1 of 1